

Acclidinium Bromide Inhaler (Eklira Genuair®)
Adcal D3 (supply)
Amoxicillin 500mg capsules and 250mg/5ml suspension
Anoro Ellipta® (Umeclidinium & Vilanterol Inhaler)
Anticoagulant Service Bundle - Dalteparin
Anticoagulant Service Bundle - Phytomenadione
Anticoagulant Service Bundle - Warfarin/Sinthrome PSD
Apraclonidine eye drops (Iopidine®)
Artificial Tear Minims
Aspirin (supply of)
Aspirin 300mg soluble tablets
Atropine 1% Minims
BCG Vaccine AJV PGD v4.00
Benzylpenicillin IV stat dose
Bupivacaine
Carbex
Carbocysteine Syrup and Tablets
Cetirizine
Chloramphenicol 0.5% Eye Drop Minims
Chloramphenicol 0.5% Eye Drops & 1% Eye Ointment
Chloramphenicol 1% Eye Ointment
Chlorphenamine (oral)
Chlorphenamine IV
Ciprofloxacin Tablets
Clarithromycin tablets or suspension
Co-amoxiclav (oral) animal bites
Co-Amoxiclav IV (Sepsis)
Co-Amoxiclav Tablets
Co-Codamol 30/500 tablets
Codeine tablets
Cyclopentolate 0.5% eye drops
Cyclopentolate 1% eye drops
Dextrose 5% for Oxiplatin infusion
Dihydrocodeine 30mg tablets
Dinoprostone 10mg pessary (Propess®)
Dinoprostone Vaginal Gel (Prostin E2®)
Dotarem (Gadoteric Acid) for MR
Doxycycline Capsule
Doxycycline Capsules
Duoresp® , Fobumix® Symbicort® Budesonide & Formoterol Inhalers
Emla Cream® Lidocaine 2.5% / Prilocaine 2.5%
Emla Cream® Lidocaine 2.5% / Prilocaine 2.5%
Entonox (local)
Entonox (local)
EZ HD
EZ Paque
Flucloxacillin (oral)
Flucloxacillin IV (Sepsis)
Flumazenil
Fluorescein 1% minims

Folic Acid Supply
Fostair® NEXThaler Beclometasone & Formoterol Inhaler
Fucidic acid eye drops
Gadovist for MR
Gastrografen for CT
Gastrografen for CT Colon
Gastrografen for Follow Through
GastroMiro for CT
Gastromiro for swallow/meal examinations
Glycopyrronium Inhaler (Seebri®)
GTN
Haemophilus Influenza/ Meningococcal Vaccine (Hib/Menc) v05.00
Hepatitis B Vaccine (PHE) 05.00
HPV (Human Papillomavirus) vaccine (v06.00)
Hydrocortisone 1% cream
Hydrocortisone sodium succinate
Hyoscine Butylbromide (Buscopan®)
Hyoscine-N-Butylbromide (Buscopan®)
Ibuprofen
Ibuprofen (Pain)
Ibuprofen (Pyrexia)
Influenza PGD (Season 23-24)
Ipramol® (Salbutamol 2.5mg/Ipratropium 500mcg) Nebs
Ipratropium Bromide (CCOT)
Ipratropium inhaler & Nebules (COPD)
Kleen Prep
Lactulose
Levobupivacaine (Arthroplasty Practitioners)
Levobupivacaine (Physio)
Levonelle 1500
Lidocaine (Arthroplasty Practitioners)
Lidocaine (Physiotherapists)
Lidocaine 1%
Lidocaine 1% or 2% (Vascular Access Nurses)
Lidocaine 1% with adrenaline (dermatology)
Lignocaine
Lomeron 350 for CT
Magnevist
Measles Mumps and Rubella Vaccine (MMR) v04.00
Meropenem IV (Sepsis)
Methylprednisolone (Depomedrone®) with lidocaine
Methylprednisolone (Depomedrone®)
Methylprednisolone (Depo-Medrone®)
Metoclopramide
Midazolam (endoscopy)
Misoprostol 200microgram
Moviprep
Moviprep
MSSA Decolonisation
MultiHance

Mydriaserit Implants
Naloxone
Naproxen
Nitrofurantoin
Nitrogen (Liquid) for cryotherapy
Nitrous Oxide 50% (Entonox / Equanox)
Omeprazole
Omnipaque 300 for CT Scan
Omnipaque 300 for CT Colon
Omnipaque 350 for CT
Omnipaque for MR (Iohexol 300)
Omnipaque® Arthroplasty Practitioner
Oxybuprocaine 0.4% eye drops
Oxybuprocaine 0.4% eye drops
Oxygen
Paracetamol (Pain)
Paracetamol (Pyrexia)
Paracetamol 500mg Tablets
Paracetamol IV
Paracetamol Oral
Pertussis Vaccine (Boostrix® or Repevax®) 05.00 (next is 06.00)
Phenoxymethylpenicillin (Pen V)
Phenylephrine 2.5% eye drops
Phosphate Enema
Pilocarpine 2% eye drops
Pneumococcal Polysaccharide Conjugate Vaccine (PCV) v05.00
Potassium Citrate Mixture
Povidone Iodine 5% eye drops
Prednisolone 5mg Tablets
Primovist
Proxymetacaine 0.5% eye drops
Revaxis (PHE Version) 5.0
Salbutamol (CCOT)
Salbutamol (COPD)
Salbutamol (Emergency Village)
Sodium Chloride 0.9% (COPD)
Sodium Chloride 0.9% (Radiographer)
Sodium Chloride 0.9% Flush (paediatrics)
Sodium Chloride 0.9% flush or cannula patency (Emergency Village)
Sodium Chloride 0.9% infusion 250ml emergency bolus
Sodium Chloride 0.9% Nasal Drops (paediatrics)
Sodium Chloride or glucose 5% with Potassium infusion (CCOT)
Sonovue
Sucrose 24% solution
Tazocin IV (Sepsis)
Tetracaine 1% eye drops
Tetracaine 1% eye drops
Tetracaine 4% gelk (Ametop®)
Tiotropium Inhaler (Braltus® or Spiriva Respimat®)
Trelegy® (Fluticasone with umeclidinium and vilanterol inhaler)

Triamcinolone (Adcortyl®) joint injections (Arthroplasty Practitioners)
Triamcinolone (Kenalog®) joint injections (Arthroplasty Practitioners)
Triamcinolone (Kenalog®) joint injections (Physiotherapists)
Trimbow® Beclometasone with formoterol and glycopyrronium inhaler
Trimethoprim
Tropicamide 0.5% eye drops
Tropicamide 1% eye drops
Ultibro® Glycopyrronium & Indacaterol Inhaler
Urografin 150
Xylocaine (Lidocaine)
Xylocaine (Lidocaine) 2% & Adrenaline - Mammography
Zoledronic Acid Infusion